bd

CROSSPROD

CHAIN GUARD
Ref.: 2CP2140085

CROSSPRO

PROTECTIODN M~ TS

Managoment
Systeen
el i WWW.CFoSspro.pt



ASSEMBLY INSTRUCTION / INSTRUCAO DE MONTAGEM

N.m (TORQUE)

ACO /STEEL| INOX
M4 2,7 08
M5 5,5 17
M6 9,7 3
M8 23 7,9
M10 47 14
M12 ) 24

(1)—¢&

CHAIN GUARD

d

CROSSPRO

English:
Attention: Follow the installation sequence as shown in the photos.

* Photo A: Remove origine protection shown in the photo.

* Photo B: Attach new protection part as the assembly instruction.
Add a little medium strength loctite and torque all screws to the
correct value.

Portugqués:

Atencéo — Seguir a sequéncia de montagem que pode ver nas fotos.

* Foto A: Remover protecéo de origem marcada na foto.

* Foto B: Montar a nova protecdo como a instrugdo de montagem.
Adicionar um pouco de loctite nos parafusos e apertar todos os
parafusos com o valor correto de torque.

Francais:
Attention: Suivre le séquence de photos d’assemblage.

* Photo A: Enlever la protection d'origine marqués sur la photo.
* Photo B: Assembler la nouvelle protection selon les instructions de
montage.

Ajouter un peu de loctite sur les vis et torque toutes les vis avec le

bonne valeur.

6 Protecdo Corrente Inox / Inox Chain Guard N285 - 2mm 1

5 Prote¢do Corrente Alumino / Aluminum Chain Guard N223 - 2mm 1

4 Porca Freada / Nut Nylock M6 - DIN 985 3

3 Anilha Aba Larga / Large Washer M6 - DIN 9021 3

2 Paraf. Cabeca Redonda Sext. Int. c. FA / Screw Round Head With Washer False [M6x12 - ISO 7380 3

1 Paraf. Cabega Redonda Sext. Int. c. FA / Screw Round Head With Washer False |M5x12 - 1SO 7380 2
ITEM N2:]COMPONENTE (COMPONENT): DESCRICAO (DESCRIPTION):|QUANT.:

ACESSORIOS (ACCESSORIES)

1D.022.02

DATE: 12/10/2022




	Diapositivo 1
	Diapositivo 2

